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Remove 
allergen

Assess airway

Assess 
breathing

Assess
circulation

Adrenaline 0.5 to 1mg IM 
(0.5-1ml of 1 in 1000)
Nebulised adrenaline 5ml of 1 
in 1000
Repeat nebuliser every 10 
minutes as required
Hydrocortisone 100mg IV 6 
hourly

Intubation with cricoid 
pressure or surgical airway
or laryngeal mask

Adrenaline 0.5 to 1mg IM 
(0.5-1ml of 1 in 1000)
Nebulised adrenaline 5ml of 1 
in 1000
Repeat nebuliser every 10 
minutes as required
Hydrocortisone 100mg IV 6 
hourly
If no response Aminophylline 
250mg in 10ml 0.9% saline IV 
over 15 minutes
Antihistamine eg IV 
chlorpheniramine

Bag-valve-mask ventilation

Cardiac compressions plus 
bag-mask ventilation

Reassess 
ABC

0.9% saline/1 litre IV rapidly 
as bolus

Observe

Partial 
obstruction/

stridor
Complete 

obstruction

No problem

Wheeze Apnoea

No problem

No pulse Shock

No problem

No problem

Any deterioration


